Mesopo. Environ. J., Vol.7, No.1,p(24-35), 2023

Mesopotamia Environmental Journal
ISSN 2410-2598
Journal homepage http//:www.mej.uobabylon.edu.iq

Doi: http://dx.doi.org./10.31759/mej.2023.7.1.0035

Treatment of laundry wastewater (LWW) using different filters media

Layla Abdulkareem Mokif * Noor Alaa Abdulhusain?

L2 Environmental research and studied center, University of Babylon, Iraq
'ORCID:https://orcid.org/0000-0001-8291-9122*0RCID:https://orcid.org/0000-0003-1166-9212

*Corresponding author:laylaabdulkareem86@yahoo.com

To cite this article:

Mokif L. A. and Abdulhusain N. A., Treatment of laundry wastewater (LWW) using different filters media. Mesop.
environ. j., Vol. 7, No.1, pp. 24-35. 2023.
[...]
packaging as a filter media was investigated in addition to the sand media. A household wastes were prepared by cleaning

the waste and grinded as shown in Fig. (1aand 1, b).

Fig .1: Filter media (a) aluminum foil, (b) husk of walnut

A pilot plant has been designed consisting of three columns filters, the first column is the sand filter, the second
column is the aluminum foil filter, and the last column is the walnut husks filter, and the filter media has been arranged as
shown in Figure (2). The samples of the laundry wastewater used for investigation analysis were obtained from local

household laundries. The filter system was running for eight days, with a flow rate of (0.02 m%h and 0.04 m%h) with pH of

https://www.mej.uobabylon.edu.i 27



Mesopotamia Environmental Journal ISSN 2410-2598
Mesop. environ. j. 2023, Vol.7 No.1 :24-35.

7.8. Samples were drawn for each running day for each filter. Parameters analyzed were (PO,4, TDS and TSS). The samples
were analysis according to standard methods for the examination of water and wastewater [43] and instrument used in this

work is UV- visible spectrophotometer as shown in Figure (3a, 3b).

Lawundry

Wastewater tank

[ Jeana co02) emm D e "
Husks of walmul

Aluminum foil
Sand (2.5-&.5) mirmm

{a) e} (cy
Aluminum Foil Husks of Sand filter
filter wralnut filter

Fig. 2: Pilot Plant

Fig. 3: (a) samples, (b) UV-VIS spectrophotometer

Results and discussion

The investigation demonstrated the pH of the wastewater is 7.8 and within the range of 6.0 to 9.0, which is the typical
guideline value for laundry wastewater. TDS and TSS ranges value were (10400, 8600) mg/L which is higher than the
permissible limit (1000-2000 mg/L) and (10-30 mg/L) of TDS and TSS respectively. The increase in solid content
regarding to the contamination from soap and dirt in LWW [44]. Figure 4 (A and B) shows the removal efficiency of

phosphate from laundry wastewater of three filters with pH of 7.8.

https://www.mej.uobabylon.edu.i 28



Mesopotamia Environmental Journal
Mesop. environ. j. 2023, Vol.7 No.1 :24-35.

ISSN 2410-2598

Removal of Phosphate

Maximum values of removal efficiency of phosphate (PO,) for sand filer, husks of walnut filter and aluminum foil
filter were (44.54 %, 55.66% and 72.55%) respectively. Minimum removing efficiency values of phosphate for sand filer,
husks of walnut filter and aluminum foil filter were (26.35%, 20.11% and 34.6%), respectively with flow rate of 0.02 m%h.
Maximum values of removal efficiency of phosphate (PO,) for sand filer, husks of walnut filter and aluminum foil filter
were (42.84%, 50.87% and 70.71%) respectively Minimum removing efficiency values of phosphate for sand filer, husks of
walnut filter and aluminum foil filter were (21.5%, 18.62% and 28.4%) respectively with flow rate of 0.04 m*/h. Both the
filter depth and the daily hydraulic load proved to have a significant impact on the removal of orthophosphate. Sorption in
the filter media is determinate by capacity of the retention of the porous media [45].The outcomes revealed that the efficacy

of investigated filters media for removing phosphate were compatible with the results of Mazeikien' and Sarko 2022[46].

A)yflow=0.02 m/h,pH="7.8, initial concentration of po4=12.59

= sand filter
® husk of walunt filter
80 m alumium foil filter
70
© 60
= 50
2 40 I I
&EJ 30
20
10
0
1 2 3 4 5 6 7 8
No. of samples
B)Flow=0.04 m/h, pH=7.8, initial concentration of po4=12.59 mg/|
M sand filter
20 M husk of walunt filter
70 ® alumium foil filter
60
= 5o
g
o 40
£
2 30
20
10
0

1 2 3 4 5 G 7 8

No of Samples

Fig. 4: Removal efficiency of phosphate A) flow 0.02m*h, B) flow 0.04m*h

https://www.mej.uobabylon.edu.i 29



Mesopotamia Environmental Journal
Mesop. environ. j. 2023, Vol.7 No.1 :24-35.

ISSN 2410-2598

Removal of Total Suspended Solids

Figure 5(A and B) illustrate removal efficacy of total suspended solids (TSS) from laundry wastewater for three
filters. Maximum values of removal efficiency of total suspended solids for sand filer, husks of walnut filter and aluminum
foil filter were (33.11%, 35.44% and 49.67%), respectively. Minimum removing efficiency valuesof total suspended solids
for sand filer, husks of walnut filter and aluminum foil filter were (10.13%, 9.18%, 13.44%), respectively with flow rate of
flow 0.02m*h. Maximum values of removal efficiency of total suspended solids for sand filer, husks of walnut filter and
aluminum foil filter were (27.91%, 32.56% and 44.19%), respectively. Minimum removing efficiency values of total
suspended solids for sand filer, husks of walnut filter and aluminum foil filter were (5.83%, 6.98%, 9.3%), respectively with
flow rate 0.04m*h. The outcomes showed that the concentration of total suspended solid (TSS) decreased due to the
power of adsorption of different filter media used in study which are able to absorb suspended solids - density in
wastewater [47]. The outcomes revealed that the efficacy of investigated filters media for removal of TSS from wastewater
were agreement with Bali and Gueddari [48]

A)low=0.02 m3/h. pH=7.8, initial concentration of TSS=8600mg/1

60 m sand filter m husk of walunt filter alumium foil filter

40

30

20

10

0
1 2 3 < 5 7 7 8

No. of samples

Removal %

B) flow rate =0.04 m3/hr,pH=7.8, initial concentration of TSS=8600mg/|

m sand filter husk of walunt filter alumium foil filter
50
40
X
o 30
>
<]
€ 20
9]
o2
10
0 n
1 2 3 4 5 7 7 8

No of samples

Fig.5: Removal efficiency of TSS A) flow 0.02m*h , B) flow 0.04m%h

https://www.mej.uobabylon.edu.i 30



Mesopotamia Environmental Journal
Mesop. environ. j. 2023, Vol.7 No.1 :24-35.

ISSN 2410-2598

Removal of Total dissolved Solids

Figure 6(A and B) shows the removal efficacy of total dissolved solids (TDS) from laundry wastewater for three
filters. Maximum values of removal efficiency of total dissolved solids for sand filer, husks of walnut filter and aluminum
foil filter were (66.22%, 55.1% and 78.48%), respectively. Minimum removing efficiency values of total dissolved solids
for sand filer, husks of walnut filter and aluminum foil filter were (14.44, 47.55% and 68.67 %), respectively with flow rate
of 0.02 m*h. Maximum values of removal efficiency of total dissolved solids for sand filer, husks of walnut filter and
aluminum foil filter were (55.72%, 50% and 73.08%), respectively. Minimum removing efficiency values of total dissolved
solids for sand filer, husks of walnut filter and aluminum foil filter were (8.6%, 46.3% and 67.6 %), respectively with flow
rate 0.04 m*/h. The majority of the dissolved particles in laundry wastewater are sodium-based detergents and water-soluble
whitening and favorable and simplest technique for TDS removal is filtration according literature [49;50]. The outcomes

revealed that the efficacy of investigated filters media for removing TDS from wastewater were good comparing with
Egathambal et al. [51].

A) flow rate =0.02 m3/h, pH=7.8, initial concentration of TDS=10400 mg/|

msand filter ™ Husk of walunt filter B Alumium foil filter
90

80
70 I
60
50
40
30
20
10

Removal %

1 2 3 4 5 7 7 8
No of samples

B)flow rate =0.04m3/h.ph=7.8, initial concentration of TDs= 10400mg/|

M sand filter M Husk of walunt filter m Alumium foil filter
80

70 I I
60
50
40
30
20
10

Removal %

1 2 3 4 5 7 7 8
No of samples

Fig. 6 :Removal efficiency of TDS A) flow 0.02m%h , B) flow 0.04m*/h

https://www.mej.uobabylon.edu.i 31



Mesopotamia Environmental Journal ISSN 2410-2598
Mesop. environ. j. 2023, Vol.7 No.1 :24-35.

Conclusions

The outcomes of the present study showed that aluminum foil filters were more effective at eliminating phosphate,
total suspended solids, and total dissolved solids than sand and walnut husk filters. The investigation found that the
wastewater's pH is within the typical range of laundry effluent. The content of TDS and TSS were higher than the

permissible limit.

Author Contributions Statement
Layla Abdulkareem Mokif (70%0): experimental work design and implementation, data collection, writing the
introduction, results discussion.

Noor Alaa Abdulhusain (30%): writing the introduction, funding

Declaration of competing interest

The author confirms that there was no competing interest with others.

Acknowledgment

We would like to gratefully acknowledge the technical supportof U-Science laboratory provided during the present
work.

References

[1] Akpor, O. B. Wastewater Effluent Discharge: Effects and Treatment Processes. 2011. Proceedings of 3rd International
Conference on Chemical, Biological and Environmental Engineering IPCBEE..IACSIT Press, Singapore. VVol.20,pp:85-
91.2011

[2] WHO. Guidelines for Drinking-water Quality. 4th Ed. World Health Organization Press.2011

[3] Eslami, H.; Hematabadi, P. T.; Ghelmani, S. V.; Vaziri, A. S. and Derakhshan, Z. The Performance of Advanced
Sequencing Batch Reactor in Wastewater Treatment Plant to Remove Organic Materials and Linear Alkyl Benzene
Sulfonates. Jundishapur J Health Sci. Vol. 7, No. 3, PP: 33-39.2015

[4] Camila, O. C. ; Nascimento Marcia T.; Veit, Soraya M.; Pal’acio, Gilberto, C.; Gongalves ; M"arcia R. and
Fagundes-Klen. Combined Application of coagulation/Flocculation/Sedimentation and Membrane Separation for the
Treatment of Laundry Wastewater. International Journal of Chemical Engineering, VVol.2019, pp: 1-13.2019

[5] Tripathi, S. K., Tyagi, R. ; Nandi, B. K. Removal of Residual Surfactants from Laundry Wastewater: A Review,
Journal of Dispersion Science and Technology, Vol. 34, pp: 1526-1534.2013

[6] Sheth, K. N.; Patel M. and Desai, M. D. A Study on Characterization & Treatment of Laundry Effluent, International
Journal for Innovative Research in Science & Technology, Vol. 4, No.1, pp: 50-55.2017

[7] Bhagat, S. K.; Tiyasha, and Bekele, D. N. Economical Approaches for the Treatment and Reutilization Of Laundry
Wastewater - A Review. Jr. of Industrial Pollution Control VVol.34, No.2, pp: 2164-2178. 2018

[8] Agustina, T.E.; Faizal, M. and Aprianti, T. Application of Activated Carbon and Natural Zeolite for Phosphate
Removal from Laundry Wastewater. Proceedings of The 5th Sriwijaya International Seminar on Energy and

Environmental Science & Technology Palembang, Indonesia. pp: 165-170. 2014

https://www.mej.uobabylon.edu.ig 32




Mesopotamia Environmental Journal ISSN 2410-2598
Mesop. environ. j. 2023, Vol.7 No.1 :24-35.

[9] Yun, C.Y.; Kim D.; Kim, W., Son D.; Chang, D. K. J.,, Bae, Y.; Bae, H.; Sunwoo, Y.; Kwak, M. and Hong, K.
Application and Assessment of Enhanced Electrolytic Process for Laundry Wastewater Treatment. Int. J. Electrochem.
Sci., Vol. 9. pp:1522 — 1536. 2014

[10] Zhao, X.; Tian, Z.; Ma, C.; Li, L. and Yang, J.; Mine-Modified Chitosan Flocculant Synthesized via Single-Mode
Microwave Method for Laundry Wastewater Treatment. Vol. 7, pp: 24522-24530, 2022

[11] Al-Gheethi, A. A.; RMSR, M.; Wurochekke, A. A.; Nurulainee, N.R.; Mas Rahayu, J. and Amir Hashim, M.K.
Efficiency of Moringa oleifera Seeds forTreatment of Laundry Wastewater, . Proceedings of MATEC Web of
Conferences 103. pp:1-8. 2017.

[12] Bering, S.; Mazur J.; Tarnowski, K.; Janu, S M.; Mozia S. and Morawski, A. W. The use of moving bed bio-
reactor to laundry wastewater treatment. Proceedings of E3S Web of Conferences 22, ASEE17.1-9.2017

[13] Barambu N. U., Peter D., Yuso M. H. M., Bilad M. R. , Shamsuddin N. , Marbelia L. , Nordin N. A. and Jaafar
J. Detergent and Water Recovery from Laundry Wastewater Using Tilted Panel Membrane Filtration System.
Membranes, Vol.10, No .260, pp:1-9.2020

[14] Environmental Protection Agency (EPA). Wastewater Filtration Design Considerations.2008

[15] Jaeel, A. J. and Abdulkathum S. Sustainable Pollutants Removal from Wastewater Using Sand Filter: A Review.
Proceedings of International Conference on Advance of Sustainable Engineering and its Application (ICASEA).2018

[16] Bhutiani, R. and Ahamad F. Efficiency assessment of Sand Intermittent Filtration Technology for waste water
Treatment. International journal of Advance research in science and Engineering .\VVol.7, No.3, pp:412-421.2018

[17] Eriksson, E. and Donner, E. Metals in Greywater: Sources, Presence and Removal Efficiencies,” Desalination, Vol.
248, No. 1-3, pp. 271-278. 2009

[18] Eriksson, E.; Auffarth K.; Henze, M. and Ledin, A. Characteristics of Grey Wastewater,” Urban Water, Vol. 4,
No. 1, , pp: 85-104. 2002

[19] Howard, E.; Misra, R. K.; Loch R. and Le-Minh N. Laundry Grey Water Potential Impact on Toowoomba Soils,”
Final Report, National Centre for Engineering in Agriculture Publication 1001420/2, Toowoomba.2005

[20] Braga, J. K. and Varesche, M. B. A. Commercial Laundry Water Characterization,American Journal of Analytical
Chemistry, Vol. 5, pp: 8-16.2013

[21] Trujillo, S.; Hanson, A.; Zachritz, W. and Chancy R. Potential for Greywater Recycle and Reuse in New Mexico,
New Mexico Journal of Science, Vol. 38, pp. 293-313.1998

[22] Adesoye, A. M. ; Olayinka, K. ; Olukomaiya, O.0. and Iwuchukwu, P. O. The removal of phosphates from
laundry wastewater using alum and ferrous sulphate as coagulants, International Journal of Innovation and Scientific
Research, Vol. 8, No.2, pp: 256-260. 2014.

[23] Hartono, H. V. T.; Samosir, F. J.; Santy, D. S.; Sibagariang, E. E.; Silalahi, M. 1. and Adha, A. The Effectiveness
of Activated Carbon and PAC in Reducing Phosphate Levels in Laundry Liquid Waste. Proceedings of the International
Conference on Health Informatics, Medical, Biological Engineering, and Pharmaceutical, pp: 174-180. 2020

[24] Maryani Y.; Baginda, D. and Nurfadilah, I. The Effect of Additional Sludge Resulted From Laundry Wastewater in
Flocculation — Coagulation Which Used as Mixture of Planting Media in the Growth of Chili Plants (Capsicum annuum

L) , Advances in Biological Sciences Research, Vol. 9, pp: 45-51, 2019

https://www.mej.uobabylon.edu.ig 33




Mesopotamia Environmental Journal ISSN 2410-2598
Mesop. environ. j. 2023, Vol.7 No.1 :24-35.

[25] Yaseen, Z. M.; Zigale, T.T.; Tiyasha ; Kumar, R. D.; Salih, S.; Awasthi, S. ; Tung, T.M.; Al-Ansari, N. and
Bhagat, K. S. Laundry wastewater treatment using a combination of sand flter, bio-char and tef straw media,
Scientific Reports, V0l.9:18709, 2019

[26] Kogut ,l.r; Szwast, M.; Hussy, S.; Polakb, D.; Gerhardts, A. and Piatkiewic, W. Evaluation of wastewater reuse
in commercial laundries: a pilot field study, Desalination and Water Treatment, Vol. 214, pp :39-48, 2021

[27] Alhinai, A.S. Laundry Wastewater characterization and treatment for Reuse Purposes in Oman, ICE Publishing, 2021

[28] Das, D.; Barbhuiy, N. H.; Mondal, B. and Adak, A. Treatment of laundry wastewater by UVC-based advanced
oxidation process — A case study, J. Indian Chem. Soc., Vol. 97, No.9, pp: 1342-1346.2020

[29] Salmenperd, H.; Kauppi, S.; Dahlbo, H. and Fjader, P. Increasing the Circularity of Packaging along
Pharmaceuticals Value Chain. Sustainability, Vol.2, No.14, 4715. 2022

[30] Sabah, A.; Ahmed, I. ; Arsalan, A. ; Arif, A. ; Tanwir, S. ; Abbas, A. and Ahmed F. R. Features, Functions and
Selection of Pharmaceutical Packaging materials, International Journal of Pharmaceuticals and Neutraceuticals
Research, IJPNR ,Vol. 1, pp: 1-12. 2014

[31] Watiniasih, N L ; Purnama, I. G. H. ; Padmanabha, G. ; Merdana, I. M. and Antara, I. N. G. Managing laundry
wastewater, IOP Conf. Series: Earth and Environmental Science 248, 012084. 2019

[32] Haderiah; Sulasmi; Erlani. Effectiveness of Simple Screening Media of Activated Chorcoal and Zeolite to Reduce
Waste Water Levels in Laundry Detergent, International Journal of Sciences: Basic and Applied Research (IJSBAR) ,
Vol. 24,No.3,pp:180-186.2015

[33] Mohamed, R. M. S.R. ; Al-Gheethi, A.A.S.; Ahmad, M. S.L. ; Bakar, S. A. ; Musa, S. and Amir Kassim, H. M.
Ceramic Tile Waste for Treating Laundry Greywater , Journal of Science & Technology, Vol. 27, No. 3, pp: 1-9. 2009

[34] Ciabattia, I.; Cesaro, F.; Faralli, L.; Fatarella, E. and Tognottia, F. Demonstration of a treatment system for
purification and reuse of laundry wastewater, Desalination, 245, pp: 451-459.2009
